
I

STOWA 2018-45 VERKENNING ZUIVERENDE KASSEN

TEL 033 460 32 00  FAX 033 460 32 50
Stationsplein 89

POSTBUS 2180  3800 CD  AMERSFOORT

 
 

 
 

RAPPORT
2017

45
VERKENNING ZU

IVERENDE KASSEN
2017 45

VERKENNING 
ZUIVERENDE
KASSEN



stowa@stowa.nl  www.stowa.nl

TEL 033 460 32 00 

Stationsplein 89 3818 LE Amersfoort

POSTBUS 2180  3800 CD  AMERSFOORT

Publicaties van de STOWA kunt u bestellen op www.stowa.nl

VERKENNING ZUIVERENDE KASSEN

2017 

45RAPPORT

ISBN 978.90.5773.772.5



STOWA 2018-45 VERKENNING ZUIVERENDE KASSEN

UITGAVE  Stichting Toegepast Onderzoek Waterbeheer

 Postbus 2180

 3800 CD Amersfoort

UITVOERING EN RAPPORTAGE

 A. Otte, Bioniers

 D. Schellekens, Waterschap De Dommel
[...]

en
t

D
ew

at
er

in
g 

fil
tra

te
Fe

C
l 3

Po
ly

el
ec

tro
ly

te
Ai

r

Q
ai

r : 
12

5 
m

3 /h
Q

ai
r : 

11
8 

m
3 /h

Q
ai

r : 
58

 m
3 /h

Q
ai

r : 
10

8 
m

3 /h

A
lk

al
in

ity
 s

ou
rc

e 
C

a(
O

H
)2  

- 
op

tio
na

l

A
er

ob
ic

M
N

R
 A

04
A

no
xi

c
M

N
R

 A
01

A
er

ob
ic

M
N

R
 A

03
A

er
ob

ic
M

N
R

 A
02

A
no

xi
c

M
N

R
 A

05
A

er
ob

ic
M

N
R

 A
06

A
er

ob
ic

M
N

R
 B

04
A

no
xi

c
M

N
R

 B
01

A
er

ob
ic

M
N

R
 B

03
A

er
ob

ic
M

N
R

 B
02

A
no

xi
c

M
N

R
 B

05
A

er
ob

ic
M

N
R

 B
06

Q
ai

r : 
12

5 
m

3 /h
Q

ai
r : 

11
8 

m
3 /h

Q
ai

r : 
58

 m
3 /h

Q
ai

r : 
10

8 
m

3 /h

M
ic

ro
fil

tr
at

io
n 

A

M
ic

ro
fil

tr
at

io
n 

B

Fe
3+

 d
os

ag
e

40
 m

/m
%

 F
eC

l 3

Po
ly

el
ec

tr
ol

yt
e 

(P
E)

po
w

de
r

D
os

in
g 

ro
om

U
V 

di
si

nf
ec

tio
n

(o
pt

io
na

l)

Sl
ud

ge
 ta

nk
w

ith
 a

er
at

io
n

Sl
ud

ge
 d

ew
at

er
in

g
be

lt 
fil

te
r p

re
ss

Sl
ud

ge
 tr

ea
tm

en
t

Fe
C
l 3:

0.
09

 m
3 /d



58

STOWA 2018-45 VERKENNING ZUIVERENDE KASSEN

In
flu

en
t

Q
av

 =
 2

,8
00

 m
³/d

T m
in =

 8
°C

C
O

D
 =

 6
23

 m
g/

l
BO

D 5
 =

 2
60

 m
g/

l
TS

S 
= 

19
7 

m
g/

l
TP

 =
 9

.6
 m

g/
l

TN
 =

 6
8 

m
g/

l
N

H 4
+ -N

 =
 5

1 
m

g/
l

Sc
re

en

PE
:

3.
1 

kg
/d

Sl
ud

ge
 ta

nk
w

ith
 a

er
at

io
n

Sl
ud

ge
 d

ew
at

er
in

g
be

lt 
fil

te
r p

re
ss

Ef
flu

en
t

C
O

D
 <

 6
0 

m
g/

l
BO

D 5
 <

 5
 m

g/
l

TS
S 

< 
30

 m
g/

l
TP

 <
 2

 m
g/

l
TN

 <
 1

5 
m

g/
l

N
H 4

+ -N
 <

 1
 m

g/
l

W
as

te
 W

at
er

 T
re

at
m

en
t P

la
nt

 - 
Pr

oc
es

s 
Sc

he
m

e,
 F

ul
l s

ca
le

C
om

pa
ny

Bi
op

ol
us

 T
ec

hn
ol

og
ie

s,
 In

c.

Pr
oj

ec
t n

am
e

ST
O

W
A 

C
as

e 
St

ud
y,

 P
la

nt
 1

, B
io

lo
gi

ca
l P

, (
N

L)

Pr
oj

ec
t n

um
be

r
16

N
L0

0

D
ra

w
in

g 
nu

m
be

r
16

N
L0

0-
PE

-F
D

-0
2

D
at

e
20

/1
0/

20
17

Pr
oc

es
s 

de
si

gn
G

az
só

 Z
ita

C
he

ck
ed

 b
y

Is
tv

án
 K

en
ye

re
s

D
ew

at
er

ed
 s

lu
dg

e 
in

te
rm

ed
ia

te
 s

to
ra

ge
Sl

ud
ge

Vo
lu

m
e 

   
= 

2.
1 

m
3

Dr
y 

w
ei

gt
h 

=
 5

31
 k

g 
TS

S/
d

M
oi

st
ur

e 
 =

 2
5 

m
/m

%

G
rit

 re
m

ov
al

N
itr

at
e 

re
ci

rc
ul

at
io

n 
M

N
R

 A
: 

2,
25

0m
3 /d

In
flu

en
t s

pl
it 

flo
w

 M
N

R
 A

: 
40

0 
m

3 /d

N
itr

at
e 

re
ci

rc
ul

at
io

n 
M

N
R

 B
: 

 2
,2

50
m

3 /d

G
ra

vi
ty

 b
el

t 
th

ic
ke

ne
r

O
ut

pu
t:

11
.2

 m
3 /d

50
 k

g 
TS

S/
m

3

55
9 

kg
 T

SS
/d

B
lo

w
er

 c
ap

ac
ity

Ai
r f

lo
w

, a
ve

r. 
= 

85
0 

m
3 /h

B
lo

w
er

 s
et

up
C

on
fig

ur
at

io
n:

 2
+1

 h
ot

 s
pa

re

B
lo

w
er

 ro
om

Sl
ud

ge
 tr

ea
tm

en
t

Ph
as

e 
se

pa
ra

tio
n 

ro
om

In
flu

en
t s

pl
it 

flo
w

 M
N

R
 B

: 
40

0 
m

3 /d

Sc
re

en
 w

as
te

O
ut

pu
t:

14
0 

l/d

Sa
nd

 tr
ap

 w
as

te
O

ut
pu

t:
37

 l/
d

D
AF

 In
pu

t:
99

4 
g 

TS
S/

m
3

1,
35

5.
5 

kg
 T

SS
/d

Pr
im

ar
y 

tr
ea

tm
en

t

Le
ge

nd
R

aw
 w

as
te

 w
at

er
R

ea
ct

or
 e

ffl
ue

nt
Al

ka
lin

ity
 s

ou
rc

e
VF

A
D

AF
 o

ut
flo

w
M

F 
ou

tfl
ow

Ex
ce

ss
 s

lu
dg

e 
D

ew
at

er
ed

 s
lu

dg
e

Ef
flu

en
t

D
ew

at
er

in
g 

fil
tra

te
Po

ly
el

ec
tro

ly
te

Fe
C

l3
Ai

r

Q
ai

r : 
22

5 
m

3 /d
Q

ai
r : 

10
0 

m
3 /d

Q
ai

r : 
20

 m
3 /d

Q
ai

r : 
10

0 
m

3 /d

A
lk

al
in

ity
 s

ou
rc

e 
C

a(
O

H
)2  

- 
op

tio
na

l

Q
ai

r : 
22

5 
m

3 /d
Q

ai
r : 

10
0 

m
3 /d

Q
ai

r : 
20

 m
3 /d

Q
ai

r : 
10

0 
m

3 /d

M
ic

ro
fil

tr
at

io
n 

A

M
ic

ro
fil

tr
at

io
n 

B

Po
ly

el
ec

tr
ol

yt
e 

(P
E)

 p
ow

de
r

D
os

in
g 

ro
om

U
V 

di
si

nf
ec

tio
n

(o
pt

io
na

l)

D
is

so
lv

ed
 A

ir 
Fl

ot
at

io
n 

B

M
F 

In
pu

t:
10

0 
g 

TS
S/

m
3

12
2.

5 
kg

 T
SS

/d

D
AF

 In
pu

t:
99

4 
g 

TS
S/

m
3

1,
35

5.
5 

kg
 T

SS
/d

M
F 

In
pu

t:
10

0 
g 

TS
S/

m
3

12
2.

5 
kg

 T
SS

/d

PE
: 2

.8
 k

g/
d

A
er

ob
ic

M
N

R
 A

04
A

no
xi

c
M

N
R

 A
01

A
er

ob
ic

M
N

R
 A

03
A

er
ob

ic
M

N
R

 A
02

A
no

xi
c

M
N

R
 A

05
A

er
ob

ic
M

N
R

 A
06

A
na

er
ob

ic
M

N
R

 A
01

Sl
ud

ge
 re

ci
rc

ul
at

io
n 

M
N

R
 A

: 2
02

  m
3 /d

Sl
ud

ge
 re

ci
rc

ul
at

io
n 

M
N

R
 B

: 
20

2 
m

3 /d

VF
A

 d
os

ag
e

(o
pt

io
na

l)

Fe
3+

 d
os

ag
e

(o
pt

io
na

l)

A
er

ob
ic

M
N

R
 A

05
A

no
xi

c
M

N
R

 A
02

A
er

ob
ic

M
N

R
 A

04
A

er
ob

ic
M

N
R

 A
03

A
no

xi
c

M
N

R
 A

06
A

er
ob

ic
M

N
R

 A
07

A
na

er
ob

ic
M

N
R

 A
01

Pr
ea

no
xi

c 
se

le
ct

or

Pr
ea

no
xi

c 
se

le
ct

or

D
is

so
lv

ed
 A

ir 
Fl

ot
at

io
n 

A

Th
ic

ke
ne

r I
np

ut
:

6.
6 

kg
 T

SS
/m

3

11
6 

m3 /d

Be
lt 

Fi
lte

rp
re

ss
 In

pu
t:

40
 k

g 
TS

S/
m

3

15
.8

 m
3 /d



59

STOWA 2018-45 VERKENNING ZUIVERENDE KASSEN

 STOWA Case Study, Plant 1 
 2,800 m³/d; chemical P removal 

Technology Description 1/8 16NL00-PE-PD-1 

Technology Description 
The following document describes the main biological treatment process steps and parameters for a 
Waste Water Treatment Plant in the Netherlands, with a design capacity of 2,800 m³/d. The process 
design was prepared by BIOPOLUS Technologies, Inc. for STOWA and Bioniers. The design is based on 
Biopolus’s proprietary MNR (Metabolic Network Reactor) technology. The process parameters were 
determined using advanced dynamic simulations based on the data provided by the client. 

This process sizing was executed based on a biofilm reactor scheme that applies chemical precipitation 
for phosphorus removal. 

Design Basis 
The technology design of the treatment facility is based on the data provided by STOWA. The main 
parameters of the influent water used in this design are as follows: 

Denomination Design Unit 
COD 623 mg O2/l 
BOD5 260 mg O2/l 
NH4-N 51 mg N/l 
TN 68 mg N/l 
TP 10 mg P/l 
TSS 197 mg TSS/l 
Minimum influent wastewater temperature 8 °C 
Flow 2,800 m³/d 
Average Flow 116.6 m³/hr 

The design parameters for the effluent are based on the following water quality specifications: 
Denomination Maximum  Unit 
COD 125 mg O2/l 
BOD5 20 mg O2/l 
TN 15 mg N/l 
TP 2 mg P/l 
TSS 30 mg TSS/l 



60

STOWA 2018-45 VERKENNING ZUIVERENDE KASSEN

 STOWA Case Study, Plant 1 
 2,800 m³/d; chemical P removal 

Technology Description 2/8 16NL00-PE-PD-1 

In the simulation the following diurnal flow distribution was assumed (based on provided data and 
experience): 

 

Main Process Units 
The designed process utilizes the following main units: 

1) Pre-treatment 
a) Fine screen 
b) Grit and grease trap 

2) Chemical dosage 
a) Ca(OH)2 (optional) 
b) FeCl3 or PAC 
c) Polyelectrolyte 

3) Biological treatment step with 
MNR reactor cascade 

4) Phase separation: 
Microfiltration 

5) UV disinfection (optional) 
6) Sludge storage tank 
7) Sludge dewatering: 

Dewatering belt filter-press 

Process Parameters 

Pre-treatment 
For the biological treatment to function properly, fine screening, sand and grease removal are 
suggested as pre-treatment steps. 

It is assumed that wastewater will be pumped to the pre-treatment units from where it can flow to 
the following steps by gravitation. 

0

50

100

150

200

250

0 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24

FL
OW

RA
TE

[M
3 /

H]

TIME [H]



61

STOWA 2018-45 VERKENNING ZUIVERENDE KASSEN

 STOWA Case Study, Plant 1 
 2,800 m³/d; chemical P removal 

Technology Description 2/8 16NL00-PE-PD-1 

In the simulation the following diurnal flow distribution was assumed (based on provided data and 
experience): 

 

Main Process Units 
The designed process utilizes the following main units: 

1) Pre-treatment 
a) Fine screen 
b) Grit and grease trap 

2) Chemical dosage 
a) Ca(OH)2 (optional) 
b) FeCl3 or PAC 
c) Polyelectrolyte 

3) Biological treatment step with 
MNR reactor cascade 

4) Phase separation: 
Microfiltration 

5) UV disinfection (optional) 
6) Sludge storage tank 
7) Sludge dewatering: 

Dewatering belt filter-press 

Process Parameters 

Pre-treatment 
For the biological treatment to function properly, fine screening, sand and grease removal are 
suggested as pre-treatment steps. 

It is assumed that wastewater will be pumped to the pre-treatment units from where it can flow to 
the following steps by gravitation. 

0

50

100

150

200

250

0 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24

FL
OW

RA
TE

[M
3 /

H]

TIME [H]

 STOWA Case Study, Plant 1 
 2,800 m³/d; chemical P removal 

Technology Description 3/8 16NL00-PE-PD-1 

Screen 
The screening unit is designed as a fine screen with screen waste washing, dewatering and compacting. 
The estimated daily waste generation is based on an exponential correlation between the experienced 
volume of screenings and the related opening size between screen bars. (See Metcalf & Eddy: 
Wastewater Treatment and Reuse; tables 5-7 to 5-8.) We calculated with a screen waste compaction 
ratio of 60 percent. 

Denomination Value Unit 
Opening size 3 mm 
Specific volume of screenings 86 l/1000 m³ water 
Generated screen waste 241 l/d 
Compaction ratio 0.6 l/l 
Compacted screen waste 140 l/d 

Sand and grease trap 
The sand and grease trap is a horizontal flow design. It is aerated to avoid odor. Based on the influent 
characteristics, our calculation shows that approximately 15% of the influent TSS is inorganic. The 
horizontal flow sand trap efficiency is 90% for suspended inorganic solids. 

Denomination Value Unit 
Inorganic suspended solids removal ratio 0.9 - 
Mass flow of influent inorganic TSS 74.5 kg/d 
Mass flow of removed inorganic TSS 108 kg/d 
Density of sand 2,000 kg/m³ 
Sand trap waste 37 l/d 

Chemical dosage 

Increasing alkalinity (optional) 
Low influent alkalinity concentration can slow down, and in some cases completely inhibit nitrification. 
If pH drops below 6, nitrification is significantly slowed. Denitrification can help to alleviate this effect 
to some extent. To avoid this process it may optionally be required to raise the alkalinity of the influent. 
In case the alkalinity is too low to maintain the nitrification efficiency, we recommend a 
30 m/m% Ca(OH)2 solution to be dosed after the sand trap. 

Chemical Phosphorus Removal 
Chemical Phosphorus precipitation is required to meet the effluent limits. This is achieved by dosing 
hydrous Ferric chloride solution (192.7 kg Fe/m³) prior to the Microfiltration unit. 

Biological Treatment 
The proposed solution consists of two parallel MNR cascade lines, each consisting of 6 tanks, for each 
line a total reactor volume of 960 m³, and a total reactor volume of 1,920 m³ for the entire plant. The 
design is operated with biofilm growing on the installed media. Due to the low TSS concentration, the 
aeration is much more effective than in conventional activated sludge reactors. 

Further staging can be applied by non-concrete dividers within the reactors, providing a more 
sophisticated substrate gradient. The segmented construction ensures operational efficiency by 
creating the ideal environment in each compartment for the different processes. 



62

STOWA 2018-45 VERKENNING ZUIVERENDE KASSEN

 STOWA Case Study, Plant 1 
 2,800 m³/d; chemical P removal 

Technology Description 4/8 16NL00-PE-PD-1 

The reactors should be equipped with piping to bypass any single reactor for easy and safe 
maintenance without shutting down the entire treatment plant. All reactors are designed to have a 
water depth of 6 m. For mixing, the anoxic reactors should be equipped with high efficiency propeller 
mixers. Meanwhile in the aerobic reactors, the right numbered and positioned tube-type fine bubble 
diffusers ensure the effective aeration and mixing. 

In order to achieve a sufficient concentration of biomass, the reactors should be equipped with the 
patented biofilm carrier media inserts, with 51% volumetric fill ratio in all reactors. The artificial media 
developed by Biopolus – called Biopolus Artificial Root Package (ARP) – is designed for use in anoxic 
and aerobic tanks as well, in different setup to ensure the effectiveness and durability. 

A split portion of the influent should be distributed to the 5th reactor at each cascade, with a volumetric 
flow of 450 m³/d per line. This distributes the carbon source for the anoxic zones more evenly, making 
denitrification more effective and requiring a lower flow rate of internal nitrate recycle. 

Anoxic reactors 
At each reactor cascade, the 1st and 5th reactors are designed as anoxic spaces with proper mixing and 
a volume of 96 m³. These reactors should be covered with a planted biofilter to ensure removal and 
neutralization of volatile organic compounds (VOC), thus preventing odors. The mixing should be 
managed with two high efficiency propeller mixers in each anoxic reactor. Each mixer has a built-in 
electric power of 0.9 kW. The media design in these reactors is the Biopolus ARP Model 2 type with a 
total height of 5 m to ensure the proper mixing. 

Aerobic reactors 
At each MNR cascade the 2nd-4th and 6th tanks are prepared for aerobic processes to implement 
nitrification, and the degradation of organic compounds. Each reactor is designed with a volume of 
192 m³, and further staged into two compartments by non-concrete divider walls. These reactors could 
be opened or covered with plants on top, thus providing more surface and interaction to establish 
more effective biofilm growth. 

These reactors are mixed by the intensive aeration. This mixing method allows to generate upwards 
streams with higher dissolved oxygen content throughout the media. The media set up for these 
reactors is the ARP Model 1 type. 

From the last reactor, there is an internal nitrate recirculation flow back to the first anoxic reactor to 
ensure denitrification. The calculated recirculation flow rate is 1,400 m³/d at each line; and is 
2,800 m³/d in total for the entire treatment plant. 

The effluent water dissolved oxygen concentration is between 1.5-3.0 mg O2/l. 

The summarized reactor volumes are the following: 
Denomination Design  Unit 
Anoxic reactor volume (per line) 192 m³ 
Anoxic reactor volume (entire plant) 384 m³ 
Aerobic reactor volume (per line) 768 m³ 
Aerobic reactor volume (entire plant) 1,536 m³ 
Total reactor volume 1,920 m³ 



63

STOWA 2018-45 VERKENNING ZUIVERENDE KASSEN

 STOWA Case Study, Plant 1 
 2,800 m³/d; chemical P removal 

Technology Description 4/8 16NL00-PE-PD-1 

The reactors should be equipped with piping to bypass any single reactor for easy and safe 
maintenance without shutting down the entire treatment plant. All reactors are designed to have a 
water depth of 6 m. For mixing, the anoxic reactors should be equipped with high efficiency propeller 
mixers. Meanwhile in the aerobic reactors, the right numbered and positioned tube-type fine bubble 
diffusers ensure the effective aeration and mixing. 

In order to achieve a sufficient concentration of biomass, the reactors should be equipped with the 
patented biofilm carrier media inserts, with 51% volumetric fill ratio in all reactors. The artificial media 
developed by Biopolus – called Biopolus Artificial Root Package (ARP) – is designed for use in anoxic 
and aerobic tanks as well, in different setup to ensure the effectiveness and durability. 

A split portion of the influent should be distributed to the 5th reactor at each cascade, with a volumetric 
flow of 450 m³/d per line. This distributes the carbon source for the anoxic zones more evenly, making 
denitrification more effective and requiring a lower flow rate of internal nitrate recycle. 

Anoxic reactors 
At each reactor cascade, the 1st and 5th reactors are designed as anoxic spaces with proper mixing and 
a volume of 96 m³. These reactors should be covered with a planted biofilter to ensure removal and 
[...]
The following airflows, and number of diffusers are required at the aerobic basins at each line: 
MNR Aerobic A02 and B02 Design  Unit 
Average air flow 125 m³/h 
Number of diffuser tubes (2 per carrier) 80 pc 
MNR Aerobic A03 and B03 Design  Unit 
Average air flow 118 m³/h 
Number of diffuser tubes (2 per carrier) 80 pc 
MNR Aerobic A04 and B04 Design  Unit 
Average air flow 58 m³/h 
Number of diffuser tubes (2 per carrier) 80 pc 
MNR Aerobic A06 and B06 Design  Unit 
Average air flow 108 m³/h 
Number of diffuser tubes (2 per carrier) 80 pc 

Blowers 
We calculated with the blower set up of 1+1+1 configuration. At each line, the running blower should 
be powered through a variable frequency drive to help to cover the required air flow range. The plus 
one is a common hot spare. 

Diffusers 
We suggest installing tube diffusers with the following properties: 

Denomination Design  Unit 
Diffuser type tube  
SOTE (Standard Oxygen Transfer Efficiency) 7 %/m 
Diffuser membrane diameter 63 mm 
Diffuser length 0.7 m/pc 
Required average air flow rate per tube 4.9 m³/h/pc 
Required maximum air flow rate per tube 8.4 m³/h/pc 
Diffuser amount 640 pc 
Installed aeration capacity 5,376 m³/h 

Hydraulic Parameters 
We designed two parallel MNR cascade reactor systems, each containing 6 reactors, with further 
internal staging in the aerobic tanks, effectively applying 10 reactor compartments in total. 

The influent wastewater is pumped to the screen and from there the water flows through the 
technology units driven by gravity. 



65

STOWA 2018-45 VERKENNING ZUIVERENDE KASSEN

 STOWA Case Study, Plant 1 
 2,800 m³/d; chemical P removal 

Technology Description 6/8 16NL00-PE-PD-1 

Aeration 
The aeration requirement is calculated for the worst-case situation such as high influent flow and high 
water temperature. 

Denomination Design  Unit 
Required aeration capacity 815 m³/h 
Required aeration capacity 19,560 m³/d 

The following airflows, and number of diffusers are required at the aerobic basins at each line: 
MNR Aerobic A02 and B02 Design  Unit 
Average air flow 125 m³/h 
Number of diffuser tubes (2 per carrier) 80 pc 
MNR Aerobic A03 and B03 Design  Unit 
Average air flow 118 m³/h 
Number of diffuser tubes (2 per carrier) 80 pc 
MNR Aerobic A04 and B04 Design  Unit 
Average air flow 58 m³/h 
Number of diffuser tubes (2 per carrier) 80 pc 
MNR Aerobic A06 and B06 Design  Unit 
Average air flow 108 m³/h 
Number of diffuser tubes (2 per carrier) 80 pc 

Blowers 
We calculated with the blower set up of 1+1+1 configuration. At each line, the running blower should 
be powered through a variable frequency drive to help to cover the required air flow range. The plus 
one is a common hot spare. 

Diffusers 
We suggest installing tube diffusers with the following properties: 

Denomination Design  Unit 
Diffuser type tube  
SOTE (Standard Oxygen Transfer Efficiency) 7 %/m 
Diffuser membrane diameter 63 mm 
Diffuser length 0.7 m/pc 
Required average air flow rate per tube 4.9 m³/h/pc 
Required maximum air flow rate per tube 8.4 m³/h/pc 
Diffuser amount 640 pc 
Installed aeration capacity 5,376 m³/h 

Hydraulic Parameters 
We designed two parallel MNR cascade reactor systems, each containing 6 reactors, with further 
internal staging in the aerobic tanks, effectively applying 10 reactor compartments in total. 

The influent wastewater is pumped to the screen and from there the water flows through the 
technology units driven by gravity. 

 STOWA Case Study, Plant 1 
 2,800 m³/d; chemical P removal 

Technology Description 7/8 16NL00-PE-PD-1 

The summarized hydraulic parameters are the following: 
Denomination Design  Unit 
Plant input flow  2,800 m³/d 
Split flow to 5th MNR reactor (per line) 450 m³/d 
Split flow to 5th MNR reactors (entire plant) 900 m³/d 
Internal recirculation (per line) 1,400 m³/d 
Internal recirculation (entire plant) 2,800 m³/d 
RAS flow (entire plant) 0 m³/d 
TSS mass flow entering the microfiltration unit 701 kg TSS/d 
TSS concentration entering the microfiltration unit 192 g TSS/m3 
Microfiltration sludge flow 70 m³/d 
TSS concentration of microfiltration sludge 9.2 kg TSS/m3 
TSS mass flow of microfiltration sludge 648 kg TSS/d 
Dewatered sludge production 2.5 m³/d 
Dry matter content of dewatered sludge 25 % 
TSS mass flow of dewatered sludge 616 kg TSS/d 
Biological sludge mass flow 526 kg TSS/d 
Biological sludge production 0.698 kg TSS/kg BOD 
Chemical sludge mass flow 90 kg TSS/d 
Chemical sludge production 0.119 kg TSS/kg BOD 
Total sludge production 0.818 kg TSS/kg BOD 

Chemical Dosing 

Phosphorous removal 
While considering the chemical dosage for phosphorus removal, the amount of Fe3+ is the determinant 
for reaching the effluent limit. According to this, FeCl3 should be used in an appropriate ratio. 

Denomination Design  Unit 
FeCl3 dosing (per line) 0.18 m³/d 
FeCl3 dosing (entire plant) 0.09 m³/d 
Soluble Fe 192.7 kg Fe/m³ 
Mass concentration 40 m/m% 

Polyelectrolyte dosage 
The polyelectrolyte dosage point is before the dewatering filter-press unit. The proper amount can be 
defined during the detailed design. 

Denomination Design  Unit 
Specific polyelectrolyte dosage 5 g PE/kg TSS 
Daily polyelectrolyte dosing (entire plant) 3.5 kg/d 



66

STOWA 2018-45 VERKENNING ZUIVERENDE KASSEN

 STOWA Case Study, Plant 1 
 2,800 m³/d; chemical P removal 

Technology Description 8/8 16NL00-PE-PD-1 

Effluent Characteristics 
Based on the dynamic computer simulation this process can produce the following effluent water 
quality at 8°C in a stable and safe manner: 

Denomination Maximum  Unit 
COD <55 mg O2/l 
BOD5 <6 mg O2/l 
NH4-N <1 mg N/l 
TN <15 mg N/l 
TP <2 mg P/l 
TSS <30 mg TSS/l 

 



67

STOWA 2018-45 VERKENNING ZUIVERENDE KASSEN

 STOWA Case Study, Plant 1 
 2,800 m³/d; chemical P removal 

Technology Description 8/8 16NL00-PE-PD-1 

Effluent Characteristics 
Based on the dynamic computer simulation this process can produce the following effluent water 
quality at 8°C in a stable and safe manner: 

Denomination Maximum  Unit 
COD <55 mg O2/l 
BOD5 <6 mg O2/l 
NH4-N <1 mg N/l 
TN <15 mg N/l 
TP <2 mg P/l 
TSS <30 mg TSS/l 

 

 STOWA Case Study, Plant 1 
 2,800 m³/d; biological P removal 

Technology Description 1/9 16NL00-PE-PD-2 

Technology Description 
The following document describes the main biological treatment process steps and parameters for a 
Waste Water Treatment Plant in the Netherlands, with a design capacity of 2,800 m³/d. The process 
design was prepared by BIOPOLUS Technologies, Inc. for STOWA and Bioniers. The design is based on 
Biopolus’s proprietary MNR (Metabolic Network Reactor) technology. The process parameters were 
determined using advanced dynamic simulations based on the data provided by the client. 

This process sizing was executed based on a hybrid biofilm reactor scheme that applies enhanced 
biological phosphorus removal. 

Design Basis 
The technology design of the treatment facility is based on the data provided by STOWA. The main 
parameters of the influent water used in this design are as follows: 

Denomination Design Unit 
COD 623 mg O2/l 
BOD5 260 mg O2/l 
NH4-N 51 mg N/l 
TN 68 mg N/l 
TP 9.6 mg P/l 
TSS 197 mg TSS/l 
Minimum influent wastewater temperature 8 °C 
Flow 2,800 m³/day 
Average Flow 116.6 m³/hr 

The design parameters for the effluent are based on the following water quality specifications: 
Denomination Maximum  Unit 
COD 125 mg O2/l 
BOD5 20 mg O2/l 
TN 15 mg N/l 
TP 2 mg P/l 
TSS 30 mg/l 



68

STOWA 2018-45 VERKENNING ZUIVERENDE KASSEN

 STOWA Case Study, Plant 1 
 2,800 m³/d; biological P removal 

Technology Description 2/9 16NL00-PE-PD-2 

In the simulation the following diurnal flow distribution was assumed (based on provided data and 
experience): 

 

Main Process Units 
The designed process utilizes the following main units: 

1) Pre-treatment 
a) Fine screen 
b) Grit and grease trap 

2) Chemicals dosage 
a) Ca(OH)2 (optional) 
b) VFA (optional) 
c) FeCl3 or PAC (optional) 
d) Polyelectrolyte 

3) Biological treatment step with MNR 
reactor cascade 

4) Phase separation 
a) Dissolved air flotation 
b) Microfiltration 

5) Disinfection (optional) 
6) Sludge thickening 
7) Sludge storage tank 
8) Sludge dewatering 

Dewatering belt filter press 

Process Parameters 

Pre-treatment 
For the biological treatment to function properly, fine screening, sand and grease removal are 
suggested as pre-treatment steps. 

0

50

100

150

200

250

0 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24

FL
OW

RA
TE

[M
3 /

H]

TIME [H]



69

STOWA 2018-45 VERKENNING ZUIVERENDE KASSEN

 STOWA Case Study, Plant 1 
 2,800 m³/d; biological P removal 

Technology Description 2/9 16NL00-PE-PD-2 

In the simulation the following diurnal flow distribution was assumed (based on provided data and 
experience): 

 

Main Process Units 
The designed process utilizes the following main units: 

1) Pre-treatment 
a) Fine screen 
b) Grit and grease trap 

2) Chemicals dosage 
a) Ca(OH)2 (optional) 
b) VFA (optional) 
c) FeCl3 or PAC (optional) 
d) Polyelectrolyte 

3) Biological treatment step with MNR 
reactor cascade 

4) Phase separation 
a) Dissolved air flotation 
b) Microfiltration 

5) Disinfection (optional) 
6) Sludge thickening 
7) Sludge storage tank 
8) Sludge dewatering 

Dewatering belt filter press 

Process Parameters 

Pre-treatment 
For the biological treatment to function properly, fine screening, sand and grease removal are 
suggested as pre-treatment steps. 

0

50

100

150

200

250

0 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24

FL
OW

RA
TE

[M
3 /

H]

TIME [H]

 STOWA Case Study, Plant 1 
 2,800 m³/d; biological P removal 

Technology Description 3/9 16NL00-PE-PD-2 

It is assumed that wastewater will be pumped to the pre-treatment units from where it can flow to 
the following steps by gravitation. 

Screen 
The screening unit is designed as a fine screen with screen waste washing, dewatering and compacting. 
The estimated daily waste generation is based on an exponential correlation between the experienced 
volume of screenings and the related opening size between screen bars. (See Metcalf & Eddy: 
Wastewater Treatment and Reuse; tables 5-7 to 5-8.) We calculated with a screen waste compaction 
ratio of 60 percent. 

Denomination Value Unit 
Opening size 3 mm 
Specific volume of screenings 86 l/1000 m³ water 
Generated screen waste 299 l/d 
Compaction ratio 0.6 l/l 
Compacted screen waste 140 l/d 

Sand and grease trap 
The sand and grease trap is a horizontal flow design. It is aerated to avoid odor. 

Based on the influent characteristics, our calculation shows that approximately 15% of the influent TSS 
is inorganic. The horizontal flow sand trap efficiency is 90% for suspended inorganic solids. 

Denomination Value Unit 
Inorganic suspended solids removal ratio 0.9 - 
Mass flow of influent inorganic TSS 120 kg/d 
Mass flow of removed inorganic TSS 108 kg/d 
Density of sand 2,000 kg/m³ 
Sand trap waste 37 l/d 

Chemical dosage 

Increasing alkalinity (optional) 
Low influent alkalinity concentration can slow down, and in some cases completely inhibit nitrification. 
If pH drops below 6, nitrification is significantly slowed. Denitrification can help to alleviate this effect 
to some extent. To avoid this process it may optionally be required to raise the alkalinity of the influent. 
In case the alkalinity is too low to maintain the nitrification efficiency, we recommend a 30 m/m% 
Ca(OH)2 solution to be dosed after the sand trap.  

VFA dosage (optional) 
With the current design and influent parameters, the plant will be able to meet the effluent discharge 
limits safely. However, the process is near to a carbon limited state, thus, the installation of a carbon 
dosing system at the anaerobic tanks is advised to allow safe operation of biological phosphorus 
removal. We propose using VFA as a carbon source (e.g. acetic-acid or equivalent). 



70

STOWA 2018-45 VERKENNING ZUIVERENDE KASSEN

 STOWA Case Study, Plant 1 
 2,800 m³/d; biological P removal 

Technology Description 4/9 16NL00-PE-PD-2 

Chemical Phosphorus Removal (optional) 
Chemical precipitation is advised as a spare process to achieve the effluent TP limit, in case of 
difficulties with biological phosphorus removal. This is executed by dosing hydrous FeCl3 in a static 
mixer before the microfiltration units. 

Biological Treatment 
The proposed solution consists of two parallel hybrid MNR cascade lines, each consisting of 7 reactors 
and one anoxic selector, for each line a total reactor volume of 1,115 m³, and a total reactor volume 
of 2,230 m³ for the entire plant. This design is operated with biofilm growing on the installed media 
and 994 mg MLSS/l in the liquid phase of the anaerobic, anoxic and aerobic reactors.  

Further staging can be applied by non-concrete dividers within the reactors, providing a more 
sophisticated substrate gradient. The segmented construction ensures operational efficiency by 
creating the ideal environment in each compartment for the different processes. The reactors should 
be equipped with piping to bypass any single reactor for easy and safe maintenance without shutting 
down the entire treatment plant. 

All reactors are designed to have a water depth of 6 m. For mixing, the anaerobic and anoxic reactors 
should be equipped with high efficiency propeller mixers. Meanwhile in the aerobic reactors, the right 
numbered and positioned tube-type fine bubble diffusers ensure the effective aeration and mixing. 

In order to achieve a sufficient concentration of biomass, the anoxic and aerobic reactors should be 
equipped with the patented biofilm carrier media inserts, with 51% volumetric fill ratio. The artificial 
media developed by Biopolus – called Biopolus Artificial Root Package (ARP) – is designed for use in 
anoxic and aerobic tanks as well, in different setup to ensure the effectiveness and durability. 

A split portion of the influent should be distributed to the 6th reactor at each cascade, with a volumetric 
flow of 400 m³/d. This distributes the carbon source for the anoxic zones more evenly, making 
denitrification more effective and requiring a lower flow rate of internal nitrate recycle. 

Anaerobic reactors 
At each line the 1st reactor is designed as an anaerobic space with a volume of 135 m³. In this reactor, 
negligible oxygen and nitrate concentration is required to enable the anaerobic fermentation and 
phosphorus release. To remove the nitrate-nitrogen content of the returned sludge, a pre-anoxic 
selector with a volume of 20 m³ is placed prior to each anaerobic reactor. 

Sludge recirculation is a key parameter to keep a constant 994 mg MLSS concentration in the liquid 
phase of the reactors. Recycled sludge is led back from the DAF units to the anaerobic reactors. The 
calculated RAS flow rate is 202 m³/d at each line. 

These reactors should be covered with a planted biofilter to ensure removal and neutralization of 
volatile organic compounds (VOC) thus preventing odors. Mixing should be executed with two high 
efficiency propeller mixers. Each mixer has a built-in electric power of 0.9 kW. 

Anoxic reactors 
At each reactor cascade, the 2nd and 6th reactors are designed as anoxic spaces with proper mixing and 
a volume of 96 m³. These reactors should be covered with a planted biofilter to ensure removal and 



71

STOWA 2018-45 VERKENNING ZUIVERENDE KASSEN

 STOWA Case Study, Plant 1 
 2,800 m³/d; biological P removal 

Technology Description 4/9 16NL00-PE-PD-2 

Chemical Phosphorus Removal (optional) 
Chemical precipitation is advised as a spare process to achieve the effluent TP limit, in case of 
difficulties with biological phosphorus removal. This is executed by dosing hydrous FeCl3 in a static 
mixer before the microfiltration units. 

Biological Treatment 
The proposed solution consists of two parallel hybrid MNR cascade lines, each consisting of 7 reactors 
and one anoxic selector, for each line a total reactor volume of 1,115 m³, and a total reactor volume 
of 2,230 m³ for the entire plant. This design is operated with biofilm growing on the installed media 
and 994 mg MLSS/l in the liquid phase of the anaerobic, anoxic and aerobic reactors.  

Further staging can be applied by non-concrete dividers within the reactors, providing a more 
sophisticated substrate gradient. The segmented construction ensures operational efficiency by 
creating the ideal environment in each compartment for the different processes. The reactors should 
be equipped with piping to bypass any single reactor for easy and safe maintenance without shutting 
down the entire treatment plant. 

All reactors are designed to have a water depth of 6 m. For mixing, the anaerobic and anoxic reactors 
should be equipped with high efficiency propeller mixers. Meanwhile in the aerobic reactors, the right 
numbered and positioned tube-type fine bubble diffusers ensure the effective aeration and mixing. 

In order to achieve a sufficient concentration of biomass, the anoxic and aerobic reactors should be 
equipped with the patented biofilm carrier media inserts, with 51% volumetric fill ratio. The artificial 
media developed by Biopolus – called Biopolus Artificial Root Package (ARP) – is designed for use in 
anoxic and aerobic tanks as well, in different setup to ensure the effectiveness and durability. 

A split portion of the influent should be distributed to the 6th reactor at each cascade, with a volumetric 
flow of 400 m³/d. This distributes the carbon source for the anoxic zones more evenly, making 
denitrification more effective and requiring a lower flow rate of internal nitrate recycle. 

Anaerobic reactors 
At each line the 1st reactor is designed as an anaerobic space with a volume of 135 m³. In this reactor, 
negligible oxygen and nitrate concentration is required to enable the anaerobic fermentation and 
phosphorus release. To remove the nitrate-nitrogen content of the returned sludge, a pre-anoxic 
selector with a volume of 20 m³ is placed prior to each anaerobic reactor. 

Sludge recirculation is a key parameter to keep a constant 994 mg MLSS concentration in the liquid 
phase of the reactors. Recycled sludge is led back from the DAF units to the anaerobic reactors. The 
calculated RAS flow rate is 202 m³/d at each line. 

These reactors should be covered with a planted biofilter to ensure removal and neutralization of 
volatile organic compounds (VOC) thus preventing odors. Mixing should be executed with two high 
efficiency propeller mixers. Each mixer has a built-in electric power of 0.9 kW. 

Anoxic reactors 
At each reactor cascade, the 2nd and 6th reactors are designed as anoxic spaces with proper mixing and 
a volume of 96 m³. These reactors should be covered with a planted biofilter to ensure removal and 

 STOWA Case Study, Plant 1 
 2,800 m³/d; biological P removal 

Technology Description 5/9 16NL00-PE-PD-2 

neutralization of volatile organic compounds (VOC), thus preventing odors. The mixing should be 
managed with two high efficiency propeller mixers in each anoxic reactor. Each mixer has a built-in 
electric power of 0.9 kW. The media design in these reactors is the Biopolus ARP Model 2 type with a 
total height of 5 m to ensure the proper mixing. 

Aerobic reactors 
At each MNR cascade the 3rd-5th and 7th tanks are prepared for aerobic processes to implement 
nitrification, and the degradation of organic compounds. Each reactor is designed with a volume of 
192 m³, and further staged into two compartments by non-concrete divider walls. These reactors could 
be opened or covered with plants on top, thus providing more surface and interaction to establish 
more effective biofilm growth. 

These reactors are mixed by the intensive aeration. This mixing method allows to generate upwards 
streams with higher dissolved oxygen content throughout the media. The media set up for these 
reactors is the ARP Model 1 type. 

From the last reactor, there is an internal nitrate recirculation flow back to the first anoxic reactor to 
ensure denitrification. The calculated recirculation flow rate is 2,250 m³/d at each line; and is 
4,500 m³/d in total for the entire treatment plant. 

The effluent water dissolved oxygen concentration is between 1.5-3.0 mg O2/l. 

The summarized reactor volumes are the following: 
Denomination Design  Unit 
Pre-anoxic selector volume (per line) 20 m³ 
Pre-anoxic selector volume (entire plant) 40 m³ 
Anaerobic reactor volume (per line) 135 m³ 
Anaerobic reactor volume (entire plant) 270 m³ 
Anoxic reactor volume (per lien) 192 m³ 
Anoxic reactor volume (entire plant) 384 m³ 
Aerobic reactor volume (per line) 768 m³ 
Aerobic reactor volume (entire plant) 1,536 m³ 
Total reactor volume 2,230 m³ 

Phase Separation 
The hybrid MNR reactors are designed to operate with a relatively low concentration of suspended 
solids (around 1,000 g/m³), the largest part of the biomass is attached to the biofiber media. To safely 
reach the effluent TSS limit, we propose a two-step phase separation solution with Dissolved Air 
Flotation and an additional Microfiltration. 

Dissolved Air Flotation Unit 
Biopolus recommends to use two parallel DAF units. The DAF effluent TSS concentration is below 
100 mg/l. The calculated removed sludge flow is 213 m³/d per line. At higher hydraulic load the DAF 
efficiency will be lower but the output TSS concentration will be handled by the polishing effect of the 
microfilter. Our calculation shows that this set up provides the required separation capacity. The 
sludge dry material content is between 0.5 and 1%. Partially, the separated sludge is recycled back to 
the anaerobic tank in each line, and the wasted sludge is forwarded to thickening. 



72

STOWA 2018-45 VERKENNING ZUIVERENDE KASSEN

 STOWA Case Study, Plant 1 
 2,800 m³/d; biological P removal 

Technology Description 6/9 16NL00-PE-PD-2 

The DAF units also provide oil and grease removal by skimming, which pollutants can safely be 
removed after the biological treatment since they can no longer be utilised as a source of organic 
carbon. 

Microfiltration 
We recommend two parallel drum-type microfiltration units for secondary effluent polishing. The 
provided effluent water TSS concentration will be below 30 mg/l. At a low TSS effluent value, the other 
effluent parameters, such as COD, BOD, TN or TP will be lower as well. The calculated sludge flow 
removed from the filter units is 17.4 m³/d with 11.3 kg/m3 TSS concentration. 

UV disinfection (optional) 
The low solids concentration of the effluent creates optimal conditions for disinfection by UV light. 

Sludge Treatment 
The sludge from phase separation should be thickened and dewatered on-site, then transported for 
disposal. For thickening the wasted sludge, we suggest installing gravity belt thickeners. The thickened 
sludge should be forwarded to an aerated sludge storage tank before dewatering. After the dewatering 
the sludge is temporarily stored in closed and odor free containers. For the sludge amount calculation 
we took into consideration the sludge dewatering belt filter-press, assuming 25% dry solids content 
for the amount of 2.1 m³/d. 

Technical and Operational Parameters 
The most important technical and operational parameters of the plant, calculated based on dynamic 
modelling, are summarized below: 

Biofilm Carrier Media 

Based on Biopolus ARP Model 2 type media in anoxic reactors: 
Denomination Design  Unit 
Media length 5 m 
Fill ratio (volume) 51 % 
Total filled volume 196 m³ 

Based on Biopolus ARP Model 1 type media in aerobic reactors: 
Denomination Design  Unit 
Media length 5 m 
Fill ratio (volume) 51 % 
Total filled volume 784 m³ 

Aeration 
The aeration requirement is calculated for the worst-case situation such as high influent flow and high 
water temperature. 

Denomination Design  Unit 
Required aeration capacity 890 m³/h 



73

STOWA 2018-45 VERKENNING ZUIVERENDE KASSEN

 STOWA Case Study, Plant 1 
 2,800 m³/d; biological P removal 

Technology Description 6/9 16NL00-PE-PD-2 

The DAF units also provide oil and grease removal by skimming, which pollutants can safely be 
removed after the biological treatment since they can no longer be utilised as a source of organic 
carbon. 

Microfiltration 
We recommend two parallel drum-type microfiltration units for secondary effluent polishing. The 
provided effluent water TSS concentration will be below 30 mg/l. At a low TSS effluent value, the other 
effluent parameters, such as COD, BOD, TN or TP will be lower as well. The calculated sludge flow 
removed from the filter units is 17.4 m³/d with 11.3 kg/m3 TSS concentration. 

UV disinfection (optional) 
The low solids concentration of the effluent creates optimal conditions for disinfection by UV light. 

Sludge Treatment 
The sludge from phase separation should be thickened and dewatered on-site, then transported for 
disposal. For thickening the wasted sludge, we suggest installing gravity belt thickeners. The thickened 
sludge should be forwarded to an aerated sludge storage tank before dewatering. After the dewatering 
the sludge is temporarily stored in closed and odor free containers. For the sludge amount calculation 
we took into consideration the sludge dewatering belt filter-press, assuming 25% dry solids content 
for the amount of 2.1 m³/d. 

Technical and Operational Parameters 
The most important technical and operational parameters of the plant, calculated based on dynamic 
modelling, are summarized below: 

Biofilm Carrier Media 

Based on Biopolus ARP Model 2 type media in anoxic reactors: 
Denomination Design  Unit 
Media length 5 m 
Fill ratio (volume) 51 % 
Total filled volume 196 m³ 

Based on Biopolus ARP Model 1 type media in aerobic reactors: 
Denomination Design  Unit 
Media length 5 m 
Fill ratio (volume) 51 % 
Total filled volume 784 m³ 

Aeration 
The aeration requirement is calculated for the worst-case situation such as high influent flow and high 
water temperature. 

Denomination Design  Unit 
Required aeration capacity 890 m³/h 

 STOWA Case Study, Plant 1 
 2,800 m³/d; biological P removal 

Technology Description 7/9 16NL00-PE-PD-2 

Required aeration capacity 21,360 m³/d 

The following airflows, and number of diffusers are required at the aerobic basins at each line – these 
figures are provided based on the average load of the facility: 

MNR Aerobic A03 and B03 Design  Unit 
Average air flow 225 m³/h 
Number of diffuser tubes (2 per carrier) 80 

 

MNR Aerobic A04 and B04 Design  Unit 
Average air flow 100 m³/h 
Number of diffuser tubes (2 per carrier) 80  
MNR Aerobic A05 and B05 Design  Unit 
Average air flow 20 m³/h 
Number of diffuser tubes (2 per carrier) 80 

 

MNR Aerobic A07 and B07 Design  Unit 
Average air flow 100 m³/h 
Number of diffuser tubes (2 per carrier) 80 

 

Blowers 
We calculated with the blower set up of 1+1+1 configuration. At each line, the running blower should 
be powered through a variable frequency drive to help to cover the required air flow range. The plus 
one is a common hot spare. 

Diffusers 
We suggest installing tube diffusers with the following properties: 

Denomination Design  Unit 
Diffuser type tube  
SOTE (Standard Oxygen Transfer Efficiency) 7 %/m 
Diffuser membrane diameter 63 mm 
Diffuser length 0.7 m/pc 
Required average air flow rate per tube 4.9 m³/h/pc 
Required maximum air flow rate per tube 8.4 m³/h/pc 
Diffuser amount 640 pc 
Installed aeration capacity 5,376 m³/h 

Hydraulic Parameters 
We designed two parallel hybrid MNR cascade reactor systems, each containing 7 reactors, with 
further internal staging in the aerobic tanks, effectively applying 10 biofilm reactor compartments in 
total. 

The influent wastewater is pumped to the screen and from there the water flows through the 
technology units driven by gravity. 



74

STOWA 2018-45 VERKENNING ZUIVERENDE KASSEN

 STOWA Case Study, Plant 1 
 2,800 m³/d; biological P removal 

Technology Description 8/9 16NL00-PE-PD-2 

The summarized hydraulic parameters are the following: 

Denomination Design  Unit 
Plant input flow  2,800 m³/d 
Split flow to 6th MNR reactors (per line) 400 m³/d 
Split flow to 6th MNR reactors 800 m³/d 
Internal recirculation (per line) 2,250 m³/d 
Internal recirculation (entire plant) 4,500 m³/d 
RAS flow (per line) 202 m³/d 
RAS flow (entire plant) 404 m³/d 
TSS mass flow entering the DAF units 2,711 kg TSS/d 
TSS concentration entering the DAF units 994 g TSS/m3 
Sludge production of DAF units 426 m3/d 
TSS mass flow of DAF sludge 2,417 kg/d 
TSS concentration of DAF sludge 5.6 kg TSS/m3 
Sludge production of microfiltration units 17.4 m³/d 
TSS concentration of microfiltration sludge 11.2 kg TSS/m3 
TSS mass flow of microfiltration sludge 196 kg/d 
TSS mass flow entering the thickener unit 2,613 kg/d 
Sludge production of the thickener unit 11.2 m3/d 
TSS mass flow of thickener sludge 559 kg/d 
TSS concentration of thickener sludge 50 kg TSS/m3 
Dewatered sludge production 2.1 m3/d 
Dry matter content of dewatered sludge 25 % 
TSS mass flow of dewatered sludge 531 kg/d 
Biological sludge mass flow 531 kg/d 
Biological sludge production 0.704 kg TSS/kg BOD 
Chemical sludge mass flow 0 kg/d 
Chemical sludge production 0 kg TSS/kg BOD 
Total sludge production 0.704 kg TSS/kg BOD 

Chemical Dosing 

Polymer dosage 
We recommend polyelectrolyte solution to be dosed prior to the thickener unit and the sludge 
dewatering unit. The proper amount can be defined during the detailed design. 

Denomination Design  Unit 
Specific polyelectrolyte dosage 5 g PE/kg TSS 
Polyelectrolyte dosage of thickener 3.1 kg/d 
Polyelectrolyte dosage of dewatering unit 2.8 kg/d 
Daily polymer dosing (entire plant) 5.9 kg/d 



75

STOWA 2018-45 VERKENNING ZUIVERENDE KASSEN

 STOWA Case Study, Plant 1 
 2,800 m³/d; biological P removal 

Technology Description 8/9 16NL00-PE-PD-2 

The summarized hydraulic parameters are the following: 

Denomination Design  Unit 
Plant input flow  2,800 m³/d 
Split flow to 6th MNR reactors (per line) 400 m³/d 
Split flow to 6th MNR reactors 800 m³/d 
Internal recirculation (per line) 2,250 m³/d 
Internal recirculation (entire plant) 4,500 m³/d 
RAS flow (per line) 202 m³/d 
RAS flow (entire plant) 404 m³/d 
TSS mass flow entering the DAF units 2,711 kg TSS/d 
TSS concentration entering the DAF units 994 g TSS/m3 
Sludge production of DAF units 426 m3/d 
TSS mass flow of DAF sludge 2,417 kg/d 
TSS concentration of DAF sludge 5.6 kg TSS/m3 
Sludge production of microfiltration units 17.4 m³/d 
TSS concentration of microfiltration sludge 11.2 kg TSS/m3 
TSS mass flow of microfiltration sludge 196 kg/d 
TSS mass flow entering the thickener unit 2,613 kg/d 
Sludge production of the thickener unit 11.2 m3/d 
TSS mass flow of thickener sludge 559 kg/d 
TSS concentration of thickener sludge 50 kg TSS/m3 
Dewatered sludge production 2.1 m3/d 
Dry matter content of dewatered sludge 25 % 
TSS mass flow of dewatered sludge 531 kg/d 
Biological sludge mass flow 531 kg/d 
Biological sludge production 0.704 kg TSS/kg BOD 
Chemical sludge mass flow 0 kg/d 
Chemical sludge production 0 kg TSS/kg BOD 
Total sludge production 0.704 kg TSS/kg BOD 

Chemical Dosing 

Polymer dosage 
We recommend polyelectrolyte solution to be dosed prior to the thickener unit and the sludge 
dewatering unit. The proper amount can be defined during the detailed design. 

Denomination Design  Unit 
Specific polyelectrolyte dosage 5 g PE/kg TSS 
Polyelectrolyte dosage of thickener 3.1 kg/d 
Polyelectrolyte dosage of dewatering unit 2.8 kg/d 
Daily polymer dosing (entire plant) 5.9 kg/d 

 STOWA Case Study, Plant 1 
 2,800 m³/d; biological P removal 

Technology Description 9/9 16NL00-PE-PD-2 

Effluent Characteristics 
Based on the dynamic computer simulation this process can produce the following effluent water 
quality at 8°C in a stable and safe manner: 
[...]
Anoxic reactor volume (per line) 900 m³ 
Anoxic reactor volume (entire plant) 1,800 m³ 
Aerobic reactor volume (per line) 2,400 m³ 
Aerobic reactor volume (entire plant) 4,800 m³ 
Total reactor volume 6,600 m³ 

 STOWA Case Study, Plant 2 
 8,000 m³/d; chemical P removal 

Technology Description 5/8 16NL00-PE-PD-3 

Phase Separation 

Microfiltration 
We recommend two parallel drum-type microfiltration units for secondary effluent polishing. The 
drumfilter has mechanical and self-cleaning system and offers large filter area on a small footprint. It 
is suitable for the filtration of wastewater with a TSS concentration up to 300 mg/l. In this design the 
wastewater leaving the MNR cascade has a suspended solid concentration of 200 mg/l. The provided 
effluent water TSS concentration will be below 20 mg/l. At a low TSS effluent value, the other effluent 
parameters, such as COD, BOD, TN or TP will be lower as well. The calculated sludge flow removed 
from the filter units is 158 m³/d with 9.1 kg TSS/m3 TSS concentration. 

UV disinfection (optional) 
The low solids concentration of the effluent creates optimal conditions for disinfection by UV light. 

Sludge Treatment 
The sludge from phase separation should be dewatered on-site, then transported for disposal. The 
excess sludge should be forwarded to an aerated sludge storage tank before dewatering. After the 
dewatering the sludge is temporarily stored in closed and odor free containers. For the sludge amount 
calculation we took into consideration the sludge dewatering belt filter-press, assuming 25% dry solids 
content for the amount of 5.5 m³/d. 

Technical and Operational Parameters 
The most important technical and operational parameters of the plant, calculated based on dynamic 
modelling, are summarized below: 

Biofilm Carrier Media 

Based on Biopolus ARP Model 2 type media in anoxic reactors: 
Denomination Design  Unit 
Media length 5 m 
Fill ratio (volume) 53.4 % 
Total filled volume 960 m³ 

Based on Biopolus ARP Model 1 type media in aerobic reactors: 
Denomination Design  Unit 
Media length 5 m 
Fill ratio (volume) 51.5 % 
Total filled volume 2,470 m³ 



84

STOWA 2018-45 VERKENNING ZUIVERENDE KASSEN

 STOWA Case Study, Plant 2 
 8,000 m³/d; chemical P removal 

Technology Description 6/8 16NL00-PE-PD-3 

Aeration 
The aeration requirement is calculated for the worst-case situation such as high influent flow and high 
water temperature. 

Denomination Design  Unit 
Required aeration capacity 2,800 m³/h 
Required aeration capacity 67,200 m³/d 

The following airflows, and number of diffusers are required at the aerobic basins at each line: 
MNR Aerobic A02 and B02 Design  Unit 
Average air flow 400 m³/h 
Number of diffuser tubes (1 per carrier) 126 

 

MNR Aerobic A03 and B03 Design  Unit 
Average air flow 375 m³/h 
Number of diffuser tubes (1 per carrier) 126  
MNR Aerobic A04 and B04 Design  Unit 
Average air flow 200 m³/h 
Number of diffuser tubes (1 per carrier) 126 

 

MNR Aerobic A06 and B06 Design  Unit 
Average air flow 425 m³/h 
Number of diffuser tubes (1 per carrier) 126 

 

Blowers 
We calculated with the blower set up of 1+1+1 configuration. At each line, the running blower should 
be powered through a variable frequency drive to help to cover the required air flow range. The plus 
one is a common hot spare. 

Diffusers 
We suggest installing tube diffusers with the following properties: 

Denomination Design  Unit 
Diffuser type tube  
SOTE (Standard Oxygen Transfer Efficiency) 7 %/m 
Diffuser membrane diameter 63 mm 
Diffuser length 0.7 m/pc 
Required average air flow rate per tube 4.9 m³/h/pc 
Required maximum air flow rate per tube 8.4 m³/h/pc 
Diffuser amount 1,008 pc 
Installed aeration capacity 8,467 m³/h 

Hydraulic Parameters 
We designed two parallel MNR cascade reactor systems, each containing 6 reactors with further 
internal staging, effectively applying 16 reactor compartments in total. 

The influent wastewater is pumped to the screen and from there the water flows through the 
technology units driven by gravity. 



85

STOWA 2018-45 VERKENNING ZUIVERENDE KASSEN

 STOWA Case Study, Plant 2 
 8,000 m³/d; chemical P removal 

Technology Description 6/8 16NL00-PE-PD-3 

Aeration 
The aeration requirement is calculated for the worst-case situation such as high influent flow and high 
water temperature. 

Denomination Design  Unit 
Required aeration capacity 2,800 m³/h 
Required aeration capacity 67,200 m³/d 

The following airflows, and number of diffusers are required at the aerobic basins at each line: 
MNR Aerobic A02 and B02 Design  Unit 
Average air flow 400 m³/h 
Number of diffuser tubes (1 per carrier) 126 

 

MNR Aerobic A03 and B03 Design  Unit 
Average air flow 375 m³/h 
Number of diffuser tubes (1 per carrier) 126  
MNR Aerobic A04 and B04 Design  Unit 
Average air flow 200 m³/h 
Number of diffuser tubes (1 per carrier) 126 

 

MNR Aerobic A06 and B06 Design  Unit 
Average air flow 425 m³/h 
Number of diffuser tubes (1 per carrier) 126 

 

Blowers 
We calculated with the blower set up of 1+1+1 configuration. At each line, the running blower should 
be powered through a variable frequency drive to help to cover the required air flow range. The plus 
one is a common hot spare. 

Diffusers 
We suggest installing tube diffusers with the following properties: 

Denomination Design  Unit 
Diffuser type tube  
SOTE (Standard Oxygen Transfer Efficiency) 7 %/m 
Diffuser membrane diameter 63 mm 
Diffuser length 0.7 m/pc 
Required average air flow rate per tube 4.9 m³/h/pc 
Required maximum air flow rate per tube 8.4 m³/h/pc 
Diffuser amount 1,008 pc 
Installed aeration capacity 8,467 m³/h 

Hydraulic Parameters 
We designed two parallel MNR cascade reactor systems, each containing 6 reactors with further 
internal staging, effectively applying 16 reactor compartments in total. 

The influent wastewater is pumped to the screen and from there the water flows through the 
technology units driven by gravity. 

 STOWA Case Study, Plant 2 
 8,000 m³/d; chemical P removal 

Technology Description 7/8 16NL00-PE-PD-3 

The summarized hydraulic parameters are the following: 
Denomination Design  Unit 
Plant input flow  8,000 m³/d 
Split flow to 5th MNR reactors per line 1,375 m³/d 
Split flow to 5th MNR reactors (entire plant) 2,750 m³/d 
Internal recirculation per line 11,000 m³/d 
Internal recirculation (entire plant) 22,000 m³/d 
RAS flow (entire plant) 0 m³/d 
TSS mass flow entering the microfiltration unit 1,601 kg TSS/d 
TSS concentration entering the microfiltration unit 200 g TSS/m3 
Microfiltration sludge flow 158 m³/d 
TSS concentration of microfiltration sludge 9.1 kg TSS/m3 
TSS mass flow of microfiltration sludge 1,453 kg TSS/d 
Dewatered sludge production 5.5 m³/d 
Dry matter content of dewatered sludge 25 % 
TSS mass flow of dewatered sludge 1,380 kg TSS/d 
Biological sludge mass flow 1,241 kg TSS/d 
Biological sludge production 0.460 kg TSS/kg BOD 
Chemical sludge mass flow 139 kg TSS/d 
Chemical sludge production 0.051 kg TSS/kg BOD 
Total sludge production 0.512 kg TSS/kg BOD 

Chemical Dosing 

Phosphorous removal 
While considering the chemical dosage for phosphorus removal, the amount of Fe3+ is the determinant 
for reaching the effluent limit. According to this, FeCl3 should be used in an appropriate ratio. 

Denomination Design  Unit 
FeCl3 flow rate (per line) 0.17 m³/d 
FeCl3 flow rate (entire plant) 0.34 m³/d 
Soluble Fe 192.7 kg Fe/m³ 
Mass concentration 40 m/m% 

Polymer dosage 
The location of polymer dosage is before the sludge dewatering filter press unit. The proper amount 
can be defined during the detailed design. 

Denomination Design  Unit 
Specific polyelectrolyte dosage 5 g PE/kg TSS 
Daily polymer dosing (entire plant) 7.3 kg/d 



86

STOWA 2018-45 VERKENNING ZUIVERENDE KASSEN

 STOWA Case Study, Plant 2 
 8,000 m³/d; chemical P removal 

Technology Description 8/8 16NL00-PE-PD-3 

Effluent Characteristics 
Based on the dynamic computer simulation this process can produce the following effluent water 
quality at 8°C in a stable and safe manner: 

Denomination Maximum  Unit 
COD <60 mg O2/l 
BOD5 <8 mg O2/l 
NH4-N <1 mg N/l 
TN <8 mg N/l 
TP <2 mg P/l 
TSS <30 mg TSS/l 

 



87

STOWA 2018-45 VERKENNING ZUIVERENDE KASSEN

 STOWA Case Study, Plant 2 
 8,000 m³/d; chemical P removal 

Technology Description 8/8 16NL00-PE-PD-3 

Effluent Characteristics 
Based on the dynamic computer simulation this process can produce the following effluent water 
quality at 8°C in a stable and safe manner: 

Denomination Maximum  Unit 
COD <60 mg O2/l 
BOD5 <8 mg O2/l 
NH4-N <1 mg N/l 
TN <8 mg N/l 
TP <2 mg P/l 
TSS <30 mg TSS/l 

 

 STOWA Case Study, Plant 2 
 8,000 m³/d; biological P removal 

Technology Description 1/9 16NL00-PE-PD-4 

Technology Description 
The following document describes the main biological treatment process steps and parameters for a 
Waste Water Treatment Plant in the Netherlands, with a design capacity of 8,000 m³/d. The process 
design was prepared by BIOPOLUS Technologies, Inc. for STOWA and Bioniers. The design is based on 
Biopolus’s proprietary MNR (Metabolic Network Reactor) technology. The process parameters were 
determined using advanced dynamic simulations based on the data provided by the client. 

This process sizing was executed based on a hybrid biofilm reactor scheme that applies enhanced 
biological phosphorus removal. 

Design Basis 
The technology design of the treatment facility is based on the data provided by STOWA. The main 
parameters of the influent water used in this design are as follows: 

Denomination Design Unit 
COD 677.5 mg O2/l 
BOD5 279 mg O2/l 
NH4-N 53 mg N/l 
TN 71 mg N/l 
TP 7.6 mg P/l 
TSS 265 mg TSS/l 
Minimum influent wastewater temperature 8 °C 
Flow 8,000 m³/day 
Average Flow 333 m³/hr 

The design parameters for the effluent are based on the following water quality specifications: 
Denomination Maximum  Unit 
COD 125 mg O2/l 
BOD5 20 mg O2/l 
TN 10 mg N/l 
TP 2 mg P/l 
TSS 30 mg/l 



88

STOWA 2018-45 VERKENNING ZUIVERENDE KASSEN

 STOWA Case Study, Plant 2 
 8,000 m³/d; biological P removal 

Technology Description 2/9 16NL00-PE-PD-4 

In the simulation the following diurnal flow distribution was assumed (based on provided data and 
experience): 

 

Main Process Units 
The designed process utilizes the following main units: 

1) Pre-treatment 
a) Fine screen 
b) Grit and grease trap 

2) Chemicals dosage 
a) Ca(OH)2 (optional) 
b) VFA (optional) 
c) FeCl3 or PAC (optional) 
d) Polyelectrolyte 

3) Biological treatment step with MNR 
reactor cascade 

4) Phase separation 
a) Dissolved air flotation 
b) Microfiltration 

5) Disinfection (optional) 
6) Sludge thickening 
7) Sludge storage tank 
8) Sludge dewatering: 

Dewatering belt filter press 

Process Parameters 

Pre-treatment 
For the biological treatment to function properly, fine screening, sand and grease removal are 
suggested as pre-treatment steps. 

0

100

200

300

400

500

600

0 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23

Fl
ow

 ra
te

 [m
3/

h]

Time [h]



89

STOWA 2018-45 VERKENNING ZUIVERENDE KASSEN

 STOWA Case Study, Plant 2 
 8,000 m³/d; biological P removal 

Technology Description 2/9 16NL00-PE-PD-4 

In the simulation the following diurnal flow distribution was assumed (based on provided data and 
experience): 

 

Main Process Units 
The designed process utilizes the following main units: 

1) Pre-treatment 
a) Fine screen 
b) Grit and grease trap 

2) Chemicals dosage 
a) Ca(OH)2 (optional) 
b) VFA (optional) 
c) FeCl3 or PAC (optional) 
d) Polyelectrolyte 

3) Biological treatment step with MNR 
reactor cascade 

4) Phase separation 
a) Dissolved air flotation 
b) Microfiltration 

5) Disinfection (optional) 
6) Sludge thickening 
7) Sludge storage tank 
8) Sludge dewatering: 

Dewatering belt filter press 

Process Parameters 

Pre-treatment 
For the biological treatment to function properly, fine screening, sand and grease removal are 
suggested as pre-treatment steps. 

0

100

200

300

400

500

600

0 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23

Fl
ow

 ra
te

 [m
3/

h]

Time [h]

 STOWA Case Study, Plant 2 
 8,000 m³/d; biological P removal 

Technology Description 3/9 16NL00-PE-PD-4 

It is assumed that wastewater will be pumped to the pre-treatment units from where it can flow to 
the following steps by gravitation. 

Screen 
The screening unit is designed as a fine screen with screen waste washing, dewatering and compacting. 
The estimated daily waste generation is based on an exponential correlation between the experienced 
volume of screenings and the related opening size between screen bars. (See Metcalf & Eddy: 
Wastewater Treatment and Reuse; tables 5-7 to 5-8.) We calculated with a screen waste compaction 
ratio of 60 percent. 

Denomination Value Unit 
Opening size 3 mm 
Specific volume of screenings 86 l/1000 m³ water 
Generated screen waste 688 l/d 
Compaction ratio 0.6 l/l 
Compacted screen waste 413 l/d 

Sand and grease trap 
The sand and grease trap is a horizontal flow design. It is aerated to avoid odor. Based on the influent 
characteristics, our calculation shows that approximately 15% of the influent TSS is inorganic. The 
horizontal flow sand trap efficiency is 90% for suspended inorganic solids. 

Denomination Value Unit 
Inorganic suspended solids removal ratio 0.9 - 
Mass flow of influent inorganic TSS 318 kg/d 
Mass flow of removed inorganic TSS 286 kg/d 
Density of sand 2,000 kg/m³ 
Sand trap waste 143 l/d 

Chemical dosage 

Increasing alkalinity (optional) 
Low influent alkalinity concentration can slow down, and in some cases completely inhibit nitrification. 
If pH drops below 6, nitrification is significantly slowed. Denitrification can help to alleviate this effect 
to some extent. To avoid this process it may optionally be required to raise the alkalinity of the influent. 
In case the alkalinity is too low to maintain the nitrification efficiency, we recommend a 30 m/m% 
Ca(OH)2 solution to be dosed after the sand trap. 

VFA dosage (optional) 
With the current design and influent parameters, the plant will be able to meet the effluent discharge 
limits safely. However, the process is near to a carbon limited state, thus, the installation of a carbon 
dosing system at the anaerobic tanks is advised to allow safe operation of biological phosphorus 
removal. We propose using VFA as a carbon source (e.g. acetic-acid or equivalent). 



90

STOWA 2018-45 VERKENNING ZUIVERENDE KASSEN

 STOWA Case Study, Plant 2 
 8,000 m³/d; biological P removal 

Technology Description 4/9 16NL00-PE-PD-4 

Chemical Phosphorus Removal (optional) 
Chemical precipitation is advised as a spare process to achieve the effluent TP limit, in case of 
difficulties with biological phosphorus removal. This is executed by dosing hydrous FeCl3 in a static 
mixer before the microfiltration units. 

Biological Treatment 
The proposed solution consists of two parallel hybrid MNR cascade lines, each consisting of 7 reactors, 
for each line a total reactor volume of 3,465 m³, and a total reactor volume of 6,930 m³ for the entire 
plant. This design is operated with biofilm growing on the installed media and 600 mg MLSS/l in the 
liquid phase of the anaerobic, anoxic and aerobic reactors. 

Further staging can be applied by non-concrete dividers within the reactors, providing a more 
sophisticated substrate gradient. The segmented construction ensures operational efficiency by 
creating the ideal environment in each compartment for the different processes. The reactors should 
be equipped with piping to bypass any single reactor for easy and safe maintenance without shutting 
down the entire treatment plant. 

All reactors are designed to have a water depth of 6 m. For mixing, the anaerobic and anoxic reactors 
should be equipped with high efficiency propeller mixers. Meanwhile in the aerobic reactors, the right 
numbered and positioned tube-type fine bubble diffusers ensure the effective aeration and mixing. 

In order to achieve a sufficient concentration of biomass, the anoxic and aerobic reactors should be 
equipped with the patented biofilm carrier media inserts, with 53.4% volumetric fill ratio in the anoxic 
tanks, and 51.5% fill ratio in the aerobic tanks. The artificial media developed by Biopolus – called 
Biopolus Artificial Root Package (ARP) – is designed for use in anoxic and aerobic tanks as well, in 
different setup to ensure the effectiveness and durability. 

A split portion of the influent should be distributed to the 6th reactor at each cascade, with a volumetric 
flow of 1,375 m³/d. This distributes the carbon source for the anoxic zones more evenly, making 
denitrification more effective and requiring a lower flow rate of internal nitrate recycle. 

Anaerobic reactors 
At each line the 1st reactor is designed as an anaerobic space with a volume of 165 m³. In this reactor, 
negligible oxygen and nitrate concentration is required to enable the anaerobic fermentation and 
phosphorus release. 

Sludge recirculation is a key parameter to keep a constant 600 mg MLSS concentration in the liquid 
phase of the reactors. Recycled sludge is led back from the DAF units to the anaerobic reactors. The 
calculated RAS flow rate is 116.5 m³/d at each line. 

These reactors should be covered with a planted biofilter to ensure removal and neutralization of 
volatile organic compounds (VOC) thus preventing odors. Mixing should be executed with two high 
efficiency propeller mixers. Each mixer has a built-in electric power of 1.9 kW. 

Anoxic reactors 
At each reactor cascade, the 2nd and 6th reactors are designed as anoxic spaces with proper mixing and 
a volume of 450 m³, with staging into two compartments by divider walls. These reactors should be 



91

STOWA 2018-45 VERKENNING ZUIVERENDE KASSEN

 STOWA Case Study, Plant 2 
 8,000 m³/d; biological P removal 

Technology Description 4/9 16NL00-PE-PD-4 

Chemical Phosphorus Removal (optional) 
Chemical precipitation is advised as a spare process to achieve the effluent TP limit, in case of 
difficulties with biological phosphorus removal. This is executed by dosing hydrous FeCl3 in a static 
mixer before the microfiltration units. 

Biological Treatment 
The proposed solution consists of two parallel hybrid MNR cascade lines, each consisting of 7 reactors, 
for each line a total reactor volume of 3,465 m³, and a total reactor volume of 6,930 m³ for the entire 
plant. This design is operated with biofilm growing on the installed media and 600 mg MLSS/l in the 
liquid phase of the anaerobic, anoxic and aerobic reactors. 

Further staging can be applied by non-concrete dividers within the reactors, providing a more 
sophisticated substrate gradient. The segmented construction ensures operational efficiency by 
creating the ideal environment in each compartment for the different processes. The reactors should 
be equipped with piping to bypass any single reactor for easy and safe maintenance without shutting 
down the entire treatment plant. 

All reactors are designed to have a water depth of 6 m. For mixing, the anaerobic and anoxic reactors 
should be equipped with high efficiency propeller mixers. Meanwhile in the aerobic reactors, the right 
numbered and positioned tube-type fine bubble diffusers ensure the effective aeration and mixing. 

In order to achieve a sufficient concentration of biomass, the anoxic and aerobic reactors should be 
equipped with the patented biofilm carrier media inserts, with 53.4% volumetric fill ratio in the anoxic 
tanks, and 51.5% fill ratio in the aerobic tanks. The artificial media developed by Biopolus – called 
Biopolus Artificial Root Package (ARP) – is designed for use in anoxic and aerobic tanks as well, in 
different setup to ensure the effectiveness and durability. 

A split portion of the influent should be distributed to the 6th reactor at each cascade, with a volumetric 
flow of 1,375 m³/d. This distributes the carbon source for the anoxic zones more evenly, making 
denitrification more effective and requiring a lower flow rate of internal nitrate recycle. 

Anaerobic reactors 
At each line the 1st reactor is designed as an anaerobic space with a volume of 165 m³. In this reactor, 
negligible oxygen and nitrate concentration is required to enable the anaerobic fermentation and 
phosphorus release. 

Sludge recirculation is a key parameter to keep a constant 600 mg MLSS concentration in the liquid 
phase of the reactors. Recycled sludge is led back from the DAF units to the anaerobic reactors. The 
calculated RAS flow rate is 116.5 m³/d at each line. 

These reactors should be covered with a planted biofilter to ensure removal and neutralization of 
volatile organic compounds (VOC) thus preventing odors. Mixing should be executed with two high 
efficiency propeller mixers. Each mixer has a built-in electric power of 1.9 kW. 

Anoxic reactors 
At each reactor cascade, the 2nd and 6th reactors are designed as anoxic spaces with proper mixing and 
a volume of 450 m³, with staging into two compartments by divider walls. These reactors should be 

 STOWA Case Study, Plant 2 
 8,000 m³/d; biological P removal 

Technology Description 5/9 16NL00-PE-PD-4 

covered with a planted biofilter to ensure removal and neutralization of volatile organic compounds 
(VOC), thus preventing odors. 

The mixing should be managed with two high efficiency propeller mixers in each anoxic reactor. Each 
mixer has a built-in electric power of 1.9 kW. 

The media design in these reactors is the Biopolus ARP Model 2 type with a total height of 5 m to 
ensure the proper mixing. 

Aerobic reactors 
At each MNR cascade the 3rd-5th and 7th tanks are prepared for aerobic processes to implement 
nitrification, and the degradation of organic compounds. Each reactor is designed with a volume of 
600 m³, and further staged into three compartments by non-concrete divider walls. These reactors 
could be opened or covered with plants on top, thus providing more surface and interaction to 
establish more effective biofilm growth. 

These reactors are mixed by the intensive aeration. This mixing method allows to generate upwards 
streams with higher dissolved oxygen content throughout the media. The media set up for these 
reactors is the ARP Model 1 type. 

From the last reactor, there is an internal Nitrate recirculation flow back to the first anoxic reactor to 
ensure denitrification. The calculated recirculation flow rate is 9,000 m³/d at each line; and is 
18,000 m³/d in total for the entire treatment plant. 

The effluent water dissolved oxygen concentration is between 1.5-3.0 mg O2/l. 

The summarized reactor volumes are the following: 

Denomination Design  Unit 
Anaerobic reactor volume (per line) 165 m³ 
Anaerobic reactor volume (entire plant) 330 m³ 
Anoxic reactor volume (per lien) 900 m³ 
Anoxic reactor volume (entire plant) 1,800 m³ 
Aerobic reactor volume (per line) 2,400 m³ 
Aerobic reactor volume (entire plant) 4,800 m³ 
Total reactor volume 6,930 m³ 

Phase Separation 
The hybrid MNR reactors are designed to operate with a relatively low concentration of suspended 
solids (600 g/m³), the largest part of the biomass is attached to the biofiber media. To safely reach the 
effluent TSS limit, we propose a two-step phase separation solution with Dissolved Air Flotation and 
an additional Microfiltration. 

Dissolved Air Flotation Unit 
Biopolus recommends to use two parallel DAF units. The DAF effluent TSS concentration is below 
100 mg/l. The calculated removed sludge flow is 459 m³/d. At higher hydraulic load the DAF efficiency 
will be lower but the output TSS concentration will be handled by the polishing effect of the microfilter. 



92

STOWA 2018-45 VERKENNING ZUIVERENDE KASSEN

 STOWA Case Study, Plant 2 
 8,000 m³/d; biological P removal 

Technology Description 6/9 16NL00-PE-PD-4 

Our calculation shows that this set up provides the required separation capacity. The sludge dry 
material content is between 0.5 and 1%. Partially, the separated sludge is recycled back to the 
anaerobic tank in each line. 

The DAF units also provide oil and grease removal by skimming, which pollutants can safely be 
removed after the biological treatment since they can no longer be utilised as a source of organic 
carbon. 

Microfiltration 
We recommend two parallel drum-type microfiltration units for secondary effluent polishing. The 
provided effluent water TSS concentration will be below 10 mg/l. At a low TSS effluent value, the other 
effluent parameters, such as COD, BOD, TN or TP will be lower as well. The calculated sludge flow 
removed from the filter units is 57 m³/d. 

UV disinfection (optional) 
The low solids concentration of the effluent creates optimal conditions for disinfection by UV light. 

Sludge Treatment 
The sludge from phase separation should be thickened and dewatered on-site, then transported for 
disposal. For thickening the wasted sludge, we suggest installing gravity belt thickeners. The thickened 
sludge should be forwarded to an aerated sludge storage tank before dewatering. After the dewatering 
the sludge is temporarily stored in closed and odor free containers. For the sludge amount calculation 
we took into consideration the sludge dewatering belt filter-press, assuming 25% dry solids content 
for the amount of 6.8 m³/d. 

Technical and Operational Parameters 
The most important technical and operational parameters of the plant, calculated based on dynamic 
modelling, are summarized below: 

Biofilm Carrier Media 

Based on Biopolus ARP Model 2 type media in anoxic reactors: 
Denomination Design  Unit 
Media length 5 m 
Fill ratio (volume) 53.4 % 
Total filled volume 960 m³ 

Based on Biopolus ARP Model 1 type media in aerobic reactors: 
Denomination Design  Unit 
Media length 5 m 
Fill ratio (volume) 51.5 % 
Total filled volume 2,470 m³ 

 STOWA Case Study, Plant 2 
 8,000 m³/d; biological P removal 

Technology Description 7/9 16NL00-PE-PD-4 

Aeration 
The aeration requirement is calculated for the worst-case situation such as high influent flow and high 
water temperature. 

Denomination Design  Unit 
Required aeration capacity 3,226 m³/h 
Required aeration capacity 77,424 m³/d 

The following airflows, and number of diffusers are required at the aerobic basins at each line: 

MNR Aerobic A02 and B02 Design Unit 
Average air flow 525 m³/h 
Number of diffuser tubes (2 per carrier) 126 

 

MNR Aerobic A03 and B03 Design Unit 
Average air flow 425 m³/h 
Number of diffuser tubes (1 per carrier) 126  
MNR Aerobic A04 and B04 Design Unit 
Average air flow 225 m³/h 
Number of diffuser tubes (1 per carrier) 126 

 

MNR Aerobic A06 and B06 Design Unit 
Average air flow 438 m³/h 
Number of diffuser tubes (1 per carrier) 126 

 

Blowers 
We calculated with the blower set up of 1+1+1 configuration. At each line, the running blower should 
be powered through a variable frequency drive to help to cover the required air flow range. The plus 
one is a common hot spare. 

Diffusers 
We suggest installing tube diffusers with the following properties: 

Denomination Design  Unit 
Diffuser type tube  
SOTE (Standard Oxygen Transfer Efficiency) 7 %/m 
Diffuser membrane diameter 63 mm 
Diffuser length 0.7 m/pc 
Required average air flow rate per tube 4.9 m³/h/pc 
Required maximum air flow rate per tube 8.4 m³/h/pc 
Diffuser amount 1,008 pc 
Installed aeration capacity 8,600 m³/h 

Hydraulic Parameters 
We designed two parallel hybrid MNR cascade reactor systems, each containing 7 reactors, with 
further internal staging in the anoxic and aerobic tanks, effectively applying 16 biofilm reactor 
compartments in total. 



93

STOWA 2018-45 VERKENNING ZUIVERENDE KASSEN

 STOWA Case Study, Plant 2 
 8,000 m³/d; biological P removal 

Technology Description 6/9 16NL00-PE-PD-4 

Our calculation shows that this set up provides the required separation capacity. The sludge dry 
material content is between 0.5 and 1%. Partially, the separated sludge is recycled back to the 
anaerobic tank in each line. 

The DAF units also provide oil and grease removal by skimming, which pollutants can safely be 
removed after the biological treatment since they can no longer be utilised as a source of organic 
carbon. 

Microfiltration 
We recommend two parallel drum-type microfiltration units for secondary effluent polishing. The 
provided effluent water TSS concentration will be below 10 mg/l. At a low TSS effluent value, the other 
effluent parameters, such as COD, BOD, TN or TP will be lower as well. The calculated sludge flow 
removed from the filter units is 57 m³/d. 

UV disinfection (optional) 
The low solids concentration of the effluent creates optimal conditions for disinfection by UV light. 

Sludge Treatment 
The sludge from phase separation should be thickened and dewatered on-site, then transported for 
disposal. For thickening the wasted sludge, we suggest installing gravity belt thickeners. The thickened 
sludge should be forwarded to an aerated sludge storage tank before dewatering. After the dewatering 
the sludge is temporarily stored in closed and odor free containers. For the sludge amount calculation 
we took into consideration the sludge dewatering belt filter-press, assuming 25% dry solids content 
for the amount of 6.8 m³/d. 

Technical and Operational Parameters 
The most important technical and operational parameters of the plant, calculated based on dynamic 
modelling, are summarized below: 

Biofilm Carrier Media 

Based on Biopolus ARP Model 2 type media in anoxic reactors: 
Denomination Design  Unit 
Media length 5 m 
Fill ratio (volume) 53.4 % 
Total filled volume 960 m³ 

Based on Biopolus ARP Model 1 type media in aerobic reactors: 
Denomination Design  Unit 
Media length 5 m 
Fill ratio (volume) 51.5 % 
Total filled volume 2,470 m³ 

 STOWA Case Study, Plant 2 
 8,000 m³/d; biological P removal 

Technology Description 7/9 16NL00-PE-PD-4 

Aeration 
The aeration requirement is calculated for the worst-case situation such as high influent flow and high 
water temperature. 

Denomination Design  Unit 
Required aeration capacity 3,226 m³/h 
Required aeration capacity 77,424 m³/d 

The following airflows, and number of diffusers are required at the aerobic basins at each line: 

MNR Aerobic A02 and B02 Design Unit 
Average air flow 525 m³/h 
Number of diffuser tubes (2 per carrier) 126 

 

MNR Aerobic A03 and B03 Design Unit 
Average air flow 425 m³/h 
Number of diffuser tubes (1 per carrier) 126  
MNR Aerobic A04 and B04 Design Unit 
Average air flow 225 m³/h 
Number of diffuser tubes (1 per carrier) 126 

 

MNR Aerobic A06 and B06 Design Unit 
Average air flow 438 m³/h 
Number of diffuser tubes (1 per carrier) 126 

 

Blowers 
We calculated with the blower set up of 1+1+1 configuration. At each line, the running blower should 
be powered through a variable frequency drive to help to cover the required air flow range. The plus 
one is a common hot spare. 

Diffusers 
We suggest installing tube diffusers with the following properties: 

Denomination Design  Unit 
Diffuser type tube  
SOTE (Standard Oxygen Transfer Efficiency) 7 %/m 
Diffuser membrane diameter 63 mm 
Diffuser length 0.7 m/pc 
Required average air flow rate per tube 4.9 m³/h/pc 
Required maximum air flow rate per tube 8.4 m³/h/pc 
Diffuser amount 1,008 pc 
Installed aeration capacity 8,600 m³/h 

Hydraulic Parameters 
We designed two parallel hybrid MNR cascade reactor systems, each containing 7 reactors, with 
further internal staging in the anoxic and aerobic tanks, effectively applying 16 biofilm reactor 
compartments in total. 



94

STOWA 2018-45 VERKENNING ZUIVERENDE KASSEN

 STOWA Case Study, Plant 2 
 8,000 m³/d; biological P removal 

Technology Description 8/9 16NL00-PE-PD-4 

The influent wastewater is pumped to the screen and from there the water flows through the 
[...]
from the system during high flow conditions is impossible with the majority of biomass attached to the carriers. 



109

STOWA 2018-45 VERKENNING ZUIVERENDE KASSEN

Document Number: NL01256L-P-091-001 
Revision: 2 
Date: 24.02.2017 Technical Description 5 

2.1.7 Compact facility consumes less space 

Higher biomass concentrations result in significantly reduced reactor volumes and space requirements. In addition, the 
lower suspended solids concentration allows the potential of direct filtration for phase separation, without the use of 
clarifiers, thus providing further opportunity to reduce the overall space requirements for the facility. 

2.1.8 Plant roots provide are ideal biofilm carriers 
• Plant root specific surface area is an order of magnitude higher than most artificial carrier media, resulting 

in higher concentrations of active biomass. 
• Plant roots are not susceptible to clogging, thus reducing operational risk. 
• Plants excrete small amounts of organic acids from their root surfaces which act as a food source for the 

biofilm. This is of high importance when the influent organic load is low. This symbiotic relationship helps 
bacteria to survive starvation periods, resulting in a larger and more diverse population of bacteria in the 
system when the wastewater load is re-established. As a result, FCR facilities have far greater flexibility 
compared to conventional activated sludge systems. 

• Utilization of marsh plants (reeds, sedges, bulrushes, etc.) transport oxygen to their roots and increase 
biofilm activity. 

• Plant roots provide a better habitat for slow-growing species, such as nitrifiers and eukaryotic organisms, 
resulting in improved nutrient removal performance over conventional processes. 

 

3 Design Basis 

Based on the information provided to Organica and certain assumptions made by Organica, Table 1 below shows the 
influent characteristics and effluent limits used as the design basis. 

Table 1. Influent characteristics and effluent limits used as design basis 

Parameters Influent 
Characteristics Units Effluent Limits Units 

Design average flow (QAverage) 2,800 m3/d - m3/d 

Design rainy weather peak flow (QRWA) 470 m3/h - m3/h 

Design peak to Biology (QPeak to Biology) 350 m3/h - m3/h 
COD 623 mg/l < 125 mg/l 

BOD5 260 mg/l < 20 mg/l 

Total Suspended Solids (TSS) 197 mg/l < 30 mg/l 

Total Kjeldahl Nitrogen (TKN) 68 mg/l - mg/l 

Total Nitrogen (TN) - mg/l < 15 mg/l 

Total Phosphorus (TP) 10 mg/l < 2 mg/l 

Design minimum wastewater temperature (Tmin) 10.1 °C - °C 

Design maximum wastewater temperature (Tmax) 25 °C - °C 
For process design considerations, it is assumed that all effluent compliance requirements are absolute (not monthly or 
annual averages). If monthly or annual average/median are reported or other deviations are allowed, potential savings are 
possible. Please contact Organica for further refinement of the design if needed. 



110

STOWA 2018-45 VERKENNING ZUIVERENDE KASSEN

Document Number: NL01256L-P-091-001 
Revision: 2 
Date: 24.02.2017 Technical Description 6 

4 Preliminary Design – Unit Operations 

This section provides preliminary design information for the proposed treatment unit processes. 

The main unit processes are: 

 Pre-Treatment 
o Fine screen and grit removal - designed to treat QRWA (470 m3/h) 

 Biological Treatment 
o FCR multi-zone reactor with 6 zones in each reactor train 

 Secondary Phase Separation 
o Coagulation 
o Secondary clarifier  

 Disinfection 
o UV disinfection - designed to treat QRWA (470 m3/h) 

 Solids Management 
o Sludge storage tank 
o Sludge thickening and dewatering 

Process overview 

The Process Scheme accompanying this document provides a schematic of the above unit processes as well as the flow 
connectivity between them. 

As shown in the process scheme, influent flows to the fine screen and aerated grit chamber (pre-treatment) where solids 
removal takes place. After pre-treatment, flow is directed to the FCR reactors for biological treatment. The FCR is capable 
to treat flows up to 350 m3/h. Peak flows above the limit will be bypassed. 

A biological treatment facility with one FCR train is proposed. 

To provide biological nitrogen removal, varying degrees of aeration are used through the reactor zones to create both 
anoxic and aerobic microbe environments. Anoxic zones are the primary location for denitrification where conversion of 
nitrate into nitrogen gas occurs – nitrate is used as the electron acceptor for organic matter degradation in this zone. 
Denitrification takes place both in the suspended phase and in the fixed-film, particularly the “deeper” layers of the biofilm 
where anoxic conditions are present. 

Following the anoxic stages, aerobic zones provide organic matter degraders, nitrifiers and higher organisms in both 
suspended and attached phases to provide degradation of organic compounds and conversion of ammonia to nitrate. To 
complete the denitrification process, a recycle of aerobic zone fluids to the anoxic zones is required to provide nitrates to 
the anoxic zones. Throughout both the anoxic and aerobic zones, fine-bubble aeration is used to provide mass transfer 
(oxygen) and mixing to keep any free solids in suspension. 

Wastewater flows from the FCR reactor zones to a coagulation tank, where polyaluminum-chloride (PAC) is added to 
achieve the required effluent phosphorus limit via solids removal. 

Wastewater flows from the coagulation tank to the secondary clarifier unit which gravity-settles the suspended biomass 
and inert solids to achieve the required effluent TSS limits. 



111

STOWA 2018-45 VERKENNING ZUIVERENDE KASSEN

Document Number: NL01256L-P-091-001 
Revision: 2 
Date: 24.02.2017 Technical Description 7 

Elimination of pathogens by UV-radiation takes place before discharge. The UV chamber is designed to be able to handle 
470 m3/h peak flow. 

The excess sludge from the clarifier is pumped to a sludge storage tank where air is introduced to avoid anaerobic, septic 
conditions. From the tank the sludge is directed to a combined thickening/dewatering unit where poly-electrolyte is 
introduced to improve dewatering processes. The dewatered sludge will be put in containers for further processing. The 
filtrate from the unit will be sent back to the biology. 

4.1 Pre-Treatment Units 

Fine Screen 

Fine screening is utilized to remove objects prior to the treatment process. These objects are generally inert plastics and 
other debris that cannot be broken down in biological treatment. 

Table 2.Technical Specification of Fine Screens 
Item/Parameter Value Unit 
Opening size 3 mm 
Total screenings volume 241 l/d 

 

Grit Removal 

Grit removal captures sand, grit, and other fine material that is non-biodegradable prior to biological treatment. 

Table 3.Technical Specification of Grit Removal 
Item/Parameter Value Unit 
Number of grit removal basins 1 - 
Volume of one basin 24 m3 
Grit removal basin type Aerated - 
Total air requirement 250 Nm3/h 
Total grit quantity 140 l/d 
Total grease quantity 18 l/d 

 

4.2 Secondary Biological Treatment – Organica FCR  

As described above, biological treatment will occur through a series of FCR reactor zones. 

FCR Reactors 

To provide sufficient habitat for the fixed-film process utilized in FCR solutions, sufficient retention time and surface area 
will be provided. 



112

STOWA 2018-45 VERKENNING ZUIVERENDE KASSEN

Document Number: NL01256L-P-091-001 
Revision: 2 
Date: 24.02.2017 Technical Description 8 

Table 4.Technical Specification of Organica FCR reactors 
Item/Parameter Value Unit 
Total volume of reaction zones per train 1,898 m3 
Number of reaction zones per train 6 - 
Numbers of trains  1 - 
Total Biofiber Media area per train  35,280 m2 
Plant racks per train  95.6 m2 

Process Aeration 

Aeration is provided in the FCR zones to maintain mixing and provide sufficient oxygen in the anoxic and aerobic process 
described previously. 

Table 5.Process Aeration Technical Specification  
Item/Parameter Value Unit 
Process air demand (min) 990 Nm3/h 
Process air demand (average) 1,100 Nm3/h 
Process air demand (max) 1,190 Nm3/h 

 

4.3 Phase Separation 

Chemical Phosphorus Removal/Coagulation 

Prior to solids separation, chemical coagulation with PAC addition will be utilized for efficient removal of suspended 
particles, as well as phosphorus precipitation where required. 

Table 6.Technical Specification of Chemical Phosphorus Removal/Coagulation 
Item/Parameter Value Unit 
Total PAC usage 280 l/d 
Total volume of coagulation tank 3 m3 

 

Secondary Clarification 

Clarification is provided to allow a quiescent settling zone where suspended solids are gravity-settled to the bottom of the 
clarifier. Settled solids are then pumped directly to the solids handling and dewatering processes. 

Table 7. Basic Secondary Clarification Information 
Item/Parameter Value Unit 
Number of units 1 pcs 
Side Water Depth 4 m 
Surface of one clarifier 175 m2 

4.4 Disinfection 

UV Disinfection 

Through passage of UV light into the water, inactivation of bacteria, viruses, and protozoa is accomplished. 



113

STOWA 2018-45 VERKENNING ZUIVERENDE KASSEN

Document Number: NL01256L-P-091-001 
Revision: 2 
Date: 24.02.2017 Technical Description 9 

4.5 Solids Management 

Sludge storage Tank 

A sludge storage tank is provided as a buffer to allow intermittent operation of the downstream dewatering equipment. 

Table 8. Technical Specification of sludge storage tank 
Parameters Value Unit 
Total Volume of Sludge storage tank 52 m3 
Mixing air requirement 26 Nm3/h 

 

Combined Thickening/Dewatering Unit 
Sludge flow from the sludge storage tank is directed to the combined thickening and dewatering unit. 

Table 9. Technical Specification of combined thickening and dewatering unit 
Item/Parameter Value Unit 
Sludge flow from thickening and dewatering 2.7 m3/d 
Dry solids content 20 %w/w 

 

Polymer System 
Polyelectrolyte is added through various unit processes to optimize solids separation performance. 

Table 10. Minimum Design Capacities of Polymer Systems 
Item/Parameter Value Unit 
Sludge thickening and dewatering 4.6 kg/d 

 



114

STOWA 2018-45 VERKENNING ZUIVERENDE KASSEN

Document Number: NL01256L-P-091-001 
Revision: 2 
Date: 24.02.2017 Technical Description 10 

5 Control system 

The wastewater treatment facility utilizes a PC-PLC based process control system with custom-engineered control 
software. It integrates the acquisition, display, and storage of operational data, as well as the input and application of 
operational variables. 

5.1 Instrumentation and Control 

The design provides appropriate instruments and sensors, as required, for proper operation and control of the system. In 
general, flow is measured by electromagnetic meters and/or derived from level sensors. Dissolved oxygen probes are 
provided for monitoring of dissolved oxygen at appropriate locations. Other additional sensors such as instrumentation for 
online measurement of ammonia, nitrate, or phosphorus may be included in the design as needed depending on the 
effluent requirements and operational needs. Variable Frequency Drives (VFDs) are provided for pump or blower speed 
control where necessary. Electromagnetic or pneumatic actuators are provided for valve operation or modulation where 
necessary. Key equipment is controlled by one or more PLCs, which monitor their status through feedback channels and 
display on the control application program. 

5.2 Display Panel, Event Log 

The application program that runs on the PC is adapted and customized to the technology. Its function is to gather, display, 
print and store information in addition to the implementation of operator commands and settings. The program provides all 
stored information in a processed and readable format, readily accessible to operators. 

The real-time technical parameters (status of equipment, measured values) are displayed on the flowchart of the 
application program. These values are stored in a central database, which is accessible through charts and summary 
tables. Changes of technological settings, failures, alarms, and equipment status are stored in the event log. 

5.3 Control and Variables 

The PLC supervisory program controls the automatic operation of equipment. The automatic operation can be altered by 
using the commands of the application program or modifying the control parameters. Initial values for these parameters 
are set during the design of each facility. However, a high level of flexibility is provided for modification of these parameters 
in the event that actual operating conditions or the influent characteristics differ from those used in the original design. 

5.4 Remote Access 

Internet and mobile technologies play an essential role in the operation of the facility. Remote access to the control panel 
and logged data enables technologists to observe and intervene in the treatment process when necessary. 

5.5 Main Intervention Points 

The most important intervention point is aeration control in the cascade reactors - the PC-PLC system controls the blowers 
by variable frequency drives thus enabling it to maintain a range from 0.2 – 5 mg/L dissolved oxygen level in the FCR 
reactors to optimize kinetics of the biological process, while balancing energy consumption. This control logic is based 
upon measurement of dissolved oxygen through probes installed in the FCR reactors. 



115

STOWA 2018-45 VERKENNING ZUIVERENDE KASSEN

Document Number: NL01256L-P-091-001 
Revision: 2 
Date: 24.02.2017 Technical Description 10 

5 Control system 

The wastewater treatment facility utilizes a PC-PLC based process control system with custom-engineered control 
software. It integrates the acquisition, display, and storage of operational data, as well as the input and application of 
operational variables. 

5.1 Instrumentation and Control 

The design provides appropriate instruments and sensors, as required, for proper operation and control of the system. In 
general, flow is measured by electromagnetic meters and/or derived from level sensors. Dissolved oxygen probes are 
provided for monitoring of dissolved oxygen at appropriate locations. Other additional sensors such as instrumentation for 
online measurement of ammonia, nitrate, or phosphorus may be included in the design as needed depending on the 
effluent requirements and operational needs. Variable Frequency Drives (VFDs) are provided for pump or blower speed 
control where necessary. Electromagnetic or pneumatic actuators are provided for valve operation or modulation where 
necessary. Key equipment is controlled by one or more PLCs, which monitor their status through feedback channels and 
display on the control application program. 

5.2 Display Panel, Event Log 

The application program that runs on the PC is adapted and customized to the technology. Its function is to gather, display, 
print and store information in addition to the implementation of operator commands and settings. The program provides all 
stored information in a processed and readable format, readily accessible to operators. 

The real-time technical parameters (status of equipment, measured values) are displayed on the flowchart of the 
application program. These values are stored in a central database, which is accessible through charts and summary 
tables. Changes of technological settings, failures, alarms, and equipment status are stored in the event log. 

5.3 Control and Variables 

The PLC supervisory program controls the automatic operation of equipment. The automatic operation can be altered by 
using the commands of the application program or modifying the control parameters. Initial values for these parameters 
are set during the design of each facility. However, a high level of flexibility is provided for modification of these parameters 
in the event that actual operating conditions or the influent characteristics differ from those used in the original design. 